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PERFORMANCE TEST REPORT

Manufacturer: Petersen Aluminum
10551 PAC RA.
Tyler, TX. 75707

Panel:  T-PANEL - Metal Roof Panel, 16” wide x 24 ga. steel with 24 ga. steel cap

Intermittent Clip: 6" wide x 16 ga. galvanized steel clip

Test Assembly

The panels were installed on the 16 ga intermediate support and perimeter chamber frame. The
panels were attached to the intermediate support using the (2) #14-13 X 1-1/2” long, DPI,
Concealor, self-drill fasteners per intermittent clips at support. The panel sidejoints used a 24
ga. seam cap and were seamed with a mechanical seamer. The seam cap used 2 beads of
factory sealant, one bead on each side of cap corners. The panels were attached and sealed to
the perimeter frame with silicone sealant. Test was done with panels in horizontal position (no
slope). There were no endlaps included in this test assembly. See attached sheets for details of
mock-up.

Test Procedure

The tests were conducted in accordance with the ASTM E2140-01 “Standard Test Method for
Water Penetration of Metal Roof Panel Systems by Static Water Pressure Head” and as
provided herein. Test data was recorded and is shown on the attached data sheets for each test.
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TEST DATA

TEST DATE: 4-17-19
SPECIMEN: T-PANEL - Metal Roof Panel, 16” wide x 24 ga. steel with 24 ga. steel cap

CUSTOMER: Petersen Aluminum

STATIC WATER LEFAKAGE TEST

PHASE WATER HEAD DURATION RESULTS
1 3” S min. No leakage
2 3 5 min, No leakage
3 6” 1 hr. No leakage
4 6” 2 hr. No leakage
5 6” 3 hr. No leakage

Total Duration of 3 Water Head = 10 min.
Total Duration of 6” Water Head = 6 hr.

RESULTS: No signs of water leakage after completion of the test.
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ENLARGED SIDE JOINT DETAIL

STUDY AT SIDE JOINY W/ CLIP CAP (AFTER SEAMING)




Project No. T167-19

PR
e aerars |
s’ =
4177 ANIALLIWRHIALNT 13NV L
PAIIA Y 34
Lo MITA GNT 19 e 92 e 521 4
e MITA LNOHd BT e m F—g—
Y - m : ~
© R o i I SN
bt nnn 7 N wao 3 . ; 3
wF-ad (o oo H i i i 4 i [
1084 vEAL gy _— ; :
1 4BAE A Hesiid A ETR i 5 T T ¥ H H 2] b X
-+ ouj ‘sl ubissp BT 2 A HENREES S W
0350 st g0 B |
) PO
: 2 B *
- 8ﬁ§we!§a8°m _ 0051 — gz
Qo
N - W Y
510 ~H AL gt ogo | ! ! :
I _ |

]
I
e 22FE b EEE et [ 22K el 050

o0ae




Project No. T167-19

PANEL

‘ SPEC]
INTERMEDIATE
SUPTORT

MEX

PANEL SIDEJOINT

(Ty

PLAN VIEW

CHAMBER
—=—— FRAME




